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NO.| PART NO. PART NAME | Q'ty IDESCRIPTIONFROM UP TO SERIAL NO|REMARKS

1 3648 3101 000 LEVER 1

2 |0691 0012 250 GRIP 1 [pl2

3 |3611 3209 000 ARM 2

4 10562 0106 016 PIN 2 |@p6><16

5 |0350 0130 613 |PW WASHER 2 [6>x<13>=<10

6 |0523 0106 000 PIN SNAP 2 6

7 | 3646 4845 000 BOLT 2

8 |[3208 3410 000 TURNBUCKLE 2 |M8>=50

9 |A301 0108 003 NUT 2 |M8

10 [A301 2108 003 NUT 2 |M8

11 [3648 3105 000 BOLT 1

12 10562 0108 022 PIN 3 [Pp8x=<22
13 10350 0140 818 [PW WASHER 9 [8x<18x16
14 10523 0108 000 PIN SNAP 5 8

15 13407 3004 000 SPRING 1

16 [3648 3112 000 LEVER 1

17 10691 0012 251 GRIP 1 [pl2

18 [3415 5249 000 BOLT 1

19 13641 3105 000 PIN 1

20 | K700 0106 016 |F BOLT 1 |M6><16(7T)
21 13648 3115 000 BOLT 1

22 13606 2016 000 SPRING 1 |#42

23 13648 3118 000 PLATE 1

24 13648 3121 000 BOLT 1

25 13648 3124 000 BOLT 1
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NO.| PART NO. PART NAME | Q'ty IDESCRIPTIONFROM UP TO SERIAL NO|REMARKS
26 10520 0125 020 PIN SPLIT 4 12.5>=20
27 13679 3135 000 PANEL 1
28 13611 1807 000 GROMMET 4 |C-6
29 |K110 0108 016 BOLT 4 [M8>=16(4T)
30 |3648 3137 000 SUPPORT 1
31 |K710 0108 020 BOLT 3 [M8>=20(7T)
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